: Your complimentary
use period has ended.
Thank you for using

. = CO m p | ete PDF Complete.

CllckHere to uf ‘ ,7, 5 PR -

Unlimited Page:

OWNER'S MANUAL
REQU

11 H.P. LAWN TRACTOR/| '’ : I

MODEL NUMBER LT110F _

Ragu

- Wl
IR~

dl e

LAWN AND GARDEN
OUTDOOR POWER EQUIPMENT

-
ROPER OUTRDOOR POWER EQUIPMENT

DIVISION OF ROPER CORPORATION

12052 MIDDLEGROUND ROAD
SAVANNAH, GEORGIA 31419



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Comp

Unlimited Pages a

ete

Click Here to upgrac

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

-— T

1. Slide Belt under Extension Spring (Fig, 42).
2, Place Belt on rear side of both Mandrels.

3. Spring |dler Belt Guide down and place Belt around rear
side of Idler Pulley.

4. Roll Belt over Engine Pulley,

TO REMOVE MOWER

1. Remove mower Belt per instructions under ''To Remove
Mower Belt ', through step 3.

2. Turn Depth Adjustment Knob to lowest position. Use Lift
Lever to lower mower to its lowest position,

3. Remove Retainer Spring from Clutch Rod; pull Clutch Rod
out of Clutch Bracket.

4. Pull Retainer Springs out of Rear Suspension Trunnions,
Remove Rear Suspension Trunnions from Lift Brackets
(Fig. 43).

o

. Pull Retainer Spring out of Rear Hinge Pin, Remove Rear
Hinge Pin.

6. Pull Retainer Spring out of Front Hinge Pin. Remove Front
Hinge Pin (Fig. 43).

~

. Use Lift Lever to raise Suspension Arms. Slide mower out
from under tractor,

NOTE: IF AN ATTACHMENT OTHER THAN THE MOWER
DECK IS TO BE MOUNTED ON THE TRACTOR, THE L.H.
AND R.H. SUSPENSION ARMS (FIG. 43) SHOULD BE
REMOVED FROM TRACTOR.

STORAGE

When mower is to be stored for a period of time, clean it
thoroughly, remove all dirt, grease, leaves, etc, Give blades
and underside of housing a good coat of grease or rust pre-
ventative, Store in a clean dry area.

.21 -

R.H.
SUSPENSION

RETAINER ARM,

SPRINGS

RETAINER
SPRINGS

CLUTCH ROD

SUSPENSION
TRUNNIONS

AFT
BRACKET
FIGURE 43

Roper Corporation reserves the right to make any changes
in design or improvements without imposing any obligation to
install the same upon its items heretofore manufactured.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

".C
Click Here to upgi
Unlimited Pages a

Your complimentary
use period has ended.

Thank you for using
O m p I ete PDF Complete.

SCHEMATIC

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

122v

HED BLACK

ﬁa]|,|c

S

FUSE

30 AMP

~N
RED AN ( )
\\ RED §

~N
INTERLOCK SWITCHES STARTER

NEUTRAL ATTACH >
WHIT WHITE WHITE >
[ = ‘o\\r*__—o\T\}_———*>\;>\Ajﬂ
[ CLUTCH/BRAKE ATTACHMENT SOLENOID -
S “ CLUTCH
Y —Q O
g\¢
/ SEAT SWITCH
M
IGNITION

RED SWITCH
~O B

MAGNETRON

GQ IGNITION
. 4'
L BLACK SPARK PLUG
IGNITION SWITCH
4406R CHARGING
POSITION | CIRCUIT
OFF M-G
ON B-L ORANGE
START B.S
BROWN BROWN BLACK
L D)
™M LIGHT 2 N/
p— SWITCH S | HEADLIGHTS
w
>

B o< —2 g
="

L)

L

P

CHASSIS

WIRING INSULATED
S CLIPS GROUND

NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FOR SERVICING OF
UNIT, THEY SHOULD BE REPLACED TO
PROPERLY SECURE YOUR WIRING.

-22



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to upgrac RN = B S S P
Unlimited Pages &

"ELECTRICAL

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. NO.
1 73490400 *Wing Nut 1/4 - 20 29 73951000  Nut - Keps No. 10 - 32
2 19091016 Washer 9/32 x 5/8 x 16 Ga. 30 17541208 Screw - Hex Washer Hd, Thd. Rolling
3 106371X Guard - Terminal Type TT No. 12-24 x 1/2
4 72240460 Battery Bolt {Bolt = Carriage, Rd. 31 2751R Clip - Fuel Line
Hd. Sq. Neck 1/4 - 20 x 7 - 1/2) 32 109596X Clamp - Hose
5 104922X Battery 33 10090400 Lockwasher 1/4
6 105372X Battery Tray 34 73350400 *Nut - Hex Jam 1/4 - 20
7 109439X Harness - Ignition 35 74780408 *Bolt - Hex 1/4-20x 1/2 Gr. 5
10 7661J Harness - Light Socket 36 73510400 Nut - Keps, Hex 1/4 - 20
11 7662 Bulb - Light 37 74760412 " Bolt - Hex 1/4 - 20 x 3/4
12 100541K Tube - Battery Tray 39 73220400 *Nut - Hex 1/4 - 20
13 71924 Cable Tie 40 11050400 Washer - Lock 1/4 Ext. Tooth
14 7755R Switch - Interlock 43 10040400 * Lockwasher 1/4
15 29574 Cable - Battery (Battery to Solenoid) 45 6374R Fuse - 30 Amp.
16 4406R Ignition Switch 46 9433R Ammeter
17 109787X Bezel - Ignition 47 6009J Bracket - Ammeter
18 109788X Nut - lanition 48 69524 Lockwasher No. 10
19 109434X Key, Molded 49 6953J Nut No. 10
20 109081X Solenoid 50 6951J Washer 7/32 x 1/2 x 18 Ga,
21 105381X Switch - Light 51 102501X Loop - Wire
22 73680400 Nut - Hex 1/4 - 20 52 235R Clip - Insulated
23 7320R Nut - Hex 53] 11030400 Lockwasher - Int./Ext. 1/4
24 5907J Cable - Battery (Solenoid to Starter) 54 104445X Switch - Interlock
25 19151116 Washer 15/32 x 11/16 x 16 Ga. 515 71031008 Sc;gv-HexWasheer.No. 10- 32
. ) . : X
g? ZE;SQ;J gael;?e“—n ggﬁz\rlsr(g;c;;;m I::%:S(;Und) 101539X Sheet - Instruction, Tractor 15° Slope
28 109869X  Switch - Seat 110023X  Owners Manual
-23- "STANDARD HARDWARE--PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m Iete Thank you for using
p PDF Complete.
Click Here to upgi : - . 2
Unlimited Pages
ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
ENCLOSURES

A B c D

S48 937

@49 57948 U 55
@49@ 56

E F G H J K L M N P @ R § T
53 [ 63} 59 ﬁ 80 ﬁ 76 ssgso g% 67 [ 63 150? & gn E 7
® 62 '
® 34 @34 74 @37
Be2 sl S @n
o T

.24 -



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

CI)'ck Here to upgr:

Unlimited Pages

ENCLOSURES
KEY  PART DESCRIPTION
NO. NO.
1 10040400 Washer - Lock 1/4
2 108563X Decal - Side Panel
3 108442X367 Panel - Side, L.H.
4 105414X Decal - Dash
5 108679X Dashboard
6 104783X Dash Assembly = Lower
7 108456X Decal = Instruction
8 109867X Spring - Compression
9 106965X Plate < Support, Battery
10 104786X Support Assembly - Dash
1 105037X Foam - Strip
12 104643X Decal - Hood, L.H.
13 106784X Strap Assembly - Hinge, Rear
14 104618X Strap Assembly - Hinge, Front
15 108370X367 Hood
16 104613X Bezel Assembly
17 106395X Lens
18 104632X Support = Grill, L.H.
19 104801X Grill Assembly
20 104634X367 Strap - Grill
21 104633X Support « Grill, R.H.
22 104644X Decal - Hood, R.H.
23 109641X Grommet
24 108443X358 Panel - Side, R.H.
25 106976X Panel - Dash, R.H.
26 105464X367 Footrest= R.H.
27 109612X Chassis
28 102481X Drawbar
29 104808X Decal - Frame
31 106966X Panel - Dash, L.H.
32 105465X367 Footrest« L.H.
34 73680500 Locknut - Gripco 5/16 - 18
36 108263X Saddie
37 19091216 Washer 9/32 x 3/4 x 16 Ga.
38 106301X Guide - Belt, Lower, Engine,
Pulley, L.H.
39 15544 Bushing - Steering
40 106202X Reflector - Taillight
42 104810X Decal - Fender, Roper
43 110056X Seat
44 105512X Spring - Compression
45 109640X367 Fender
46 49004 Decal - Clutch/Brake
47 8022J) Plug - Dash
48 10090400 *Washer - Lock 1/4
49 73220400 *Nut - Hex 1/4- 20
50 74760612 *Bolt - Hex 3/8 - 16 x 3/4
51 19131312 Washer 13/32 x 13/16 x 12 Ga.
52 73680600 Nut - Crownlock 3/8 - 16
53 74760616 *Bolt-Hex 3/8 - 16 x 1
54 109412X Cap, Spring
w X Y z AA BB cc
@ 37 & 83 ’ :
@ 37 & 83 8 g 86
S 19 E 53 S 52 E 4 90
51 @52 & 87 c
S s2 Oss lI 91
@ 97
@ 92

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

@52

.25.-

KEY
NO.

55

56
57

PART
NO.

17211010

104755X
17490612

17490512

7605J

73680400
74760620
73510600
17490608

109866X
17490612

74780816
10040600
19131212
17431008

74780512
73510500
105509X
74180512
5479J
17490412
106974 X
106300X

105506X
1065514 X
19132012
72140606
109864X
74191008

10071000
2029)
1002251
74981020

7206J
73731000
1056511X
109871X
1056529X
105531X
19070818
109199X

2751R

DESCRIPTION

Screw - Hex Washer Hd. Tapping
10-16 x 5/8
"J" Fastener
Screw - Hex Washer Hd. Thd. Rolling
3/8-16x 3/4 Type TT
Screw - Hex Washer Hd. Thd. Rolling
65/16- 18 x 3/4 Type TT
Bolt - Shoulder 1/4 - 20
Nut - Crownlock 1/4 - 20
*Bolt-Hex 3/8-16x 1-1/4
Nut - Keps 3/8 - 16
Screw - Hex Washer Hd. Thd. Forming
3/8-16x1/2 Type TT
Pan - Seat
Screw - Hex Washer Hd. Thd. Rolling
3/8-16x3/4 Type TT
*Bolt - Hex 1/2-13x 1 Gr. 5
*Washer - Lock 3/8
Washer 13/32 x 3/4 x 12 Ga.
Screw - Hex Head Self Tapping No.
10-16x 1/2 Type B
*Bolt - Hex 5/16 - 18 x 3/4 Gr. 5
Nut - Keps 5/16 - 18
Bracket Assembly - Fender
Screw - Mach. Cross Thd. 5/16 - 18 x 3/4
Plug - Dash
Screw - Hex Washer Hd, 1/4 - 20 x 3/4
Decal - Opei = Caution
Guide - Belt, Lower, Engine, Pulley,
R.H.
Cover = Access
Clamp - Spring
Washer 13/32x 1-1/4 x 12 Ga.
*Bott - Carriage 3/8 - 16 x 3/4
Pad - Footrest
Screw - Cross Recess Pan Hd, Machine
10-24x1/2
*Washer - Lock No. 10
Nut - Weld
Latch = Hood
Screw - Machine Cross Recess
10-24x1-1/4
Spacer - Split 10 x 3/4
Nut - Keps 10 - 24
Strap Assembly - Fender
Bracket - Pivot, Seat
Bolt - Shoulder 5/16 - 18
Nut - Push
Washer 7/32 x 1/2 x 18 Ga,
Decal = V-Belt Drive
Schematic, Tractor
Clip - Fuel Line

*STANDARD HARDWARE--PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

£ Complete

Unlimited Pages and

Your complimentary

use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

REPAIR PARTS

POWER & MECHANICAL CONTROLS GROUP

-26 -

OPTIONAL EQUIPMENT

673A223

Spark Arrestor Kit



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Buidg Jsuieloy N6E6Y 24

o7

9L - 8/€ X8H - INN , 00908ZZEL a7
: ATIVO01 ISVHOUNG -IHVMAYVH GYVANVY.LS, Ui - Alguiessy yeus T 16660 ] it
! €D 9| X 8/G X gE/B 49YseM, 91016061 z0L YT fvolunI]  Xp0z90L o0
| BD QL X 8// XZE/LL 40Usem  QLpLLi6L L0L SUIDZ/LX0Z-4/L XOH ~HOH,  S00uLes =
o [iere Wi K33 yynapoop Wezez  gg
Buty diy 620000z 1L 66 oeig-uwy  xgleser  voc
| B QL X ¥/L - L X ZE/GT JUSBM 91026261 96 L X91/€ uid ji0y HeLsl Le
i T/LX TE/E Ud 181100 8OE0Z09L 6 1004 BPod - HBUS  XZEGROL -
| Ty i B algeIsnlpy Wil - U Xgegaol o
N N\VM xaowv_. w_: vm:m_a =g o L18dAl /1 - L X 9} - g/g Buijjoy
| ; PE3IY ) "PH 13USBM X8H - M810S  0Z906LL ve
. SIPYPESIL PRSH SRR s oLl . B/E X TE- 8 ON 'PH JoUse] XoH - Ma0S  9080LZ/l e
o O 9L X P/E X TE/GL IouseM  91ZLGL6L a8 ®9el xm:ﬂmmw\% &w,_wm@ W_mem_wﬂ mm
! ek am\wwvm %_,.hmm Al w8 P/E X 9L - 8/ BUIlIOY "PUL Jousepy XoH - MaI0S  ZLOOBLLL  Op
| $s3|peaH pabi04 183208 xaH - maiog 188 909081€C e eDOoLXp/L-| x\wm\mmmmﬁ“wﬂg wwwmmmwﬂ MM
L X /1 K23} yynipoop HOEE €L b it i
®HZLX X m\mm;ﬁss z191Z161 zL e oror o
YN[y ‘ejpuey - Buiysng X950801 L wgalleuy unos - ebsooy =
C/L=1 X9l -8/€XeH ~}0g,  $Z909L¥L 0L ) 110G - 1808s eetiol be
163 "Shity SEL) o guueecioqeso) o e, - Z/L-vXx8L-91/g xww_,_ -108  Z/508LYL €z
vexel ﬂﬂwo xu__.n__ Nm%mm% mw "H 'sisseyD ‘yeg - Jouielay XLLLYOL 2z
: Buid 1an97 - Ajquisssy poy X866Y01 1z
4oINIY ‘unyey « :% S X60./501 v9 ool ol XoSv0L i
: umcmemm_.v_ ?Mﬁ mmoowmmm mw BINN - Alqwessy sies  XoL6b0L 6l
' <L X 9L ~8/E X8H - 1|0 19 P/ X 9L - 8/€ N98N "bS “PH ‘PY 309 9090p1zZL 8l
EARLXOLEE N Y, yEonaie LdN 8/€ M0qi3 ;06 00£00ZE L L1
e _mm__wwm WWWMWWH MM Z/L-EX LN 8L - /g olddiN adig IS 8zE08zEl 9l
117 1snipy - poy MSELO0L 85 LdN 8/€ m0q|3 19218 ;06  00E0bZEL 51
) 37 - Ui X6Z00L L ] P/1 Y100 [eulsiu| 4207 - Jaysep 00+0S1L 1L vl
! | ISNeyxy - 1a3seq rLovi €l
91 - 8/€INWY20T  009089EL 96 o we 30 i
gD gL - mw_mu_sbﬂﬁ_ o%wmwﬁ wm "©D 9L X 8/ X TE/EL JoysemM  9LOLELBL L
SO P/EXBL-9L/G XoH - HOg,  ZLG08/YL €9 C0-v510 "ON 2dA ] ‘uoneng = sbblig suibug L0LEST oL
TS o Jajp4np - 10108)48Q 19zZe101 z5 |ur |any HEE8L 6
SRS £9 LGPl Weoy-ding  xg16p0L 1§ duwey asoy 46669 8
3 % RY] 117 ‘1snipy - ajpuey MYELOOL v _leng - djuey reLog L
S Sg sue) - aoeag X66L¥0L 8y 19N “jue - 1oddng X008+01 9
m RS (£ Uoea Z pue gy "Gy °s 0N ) ) deg jany ry0s8 S
S WK O A93f "auj) 13 puey ‘Alquiassy JanaT XL65¥0L Ly (€ "ON A83) "ou]) ajnoay] - josruogy M9eeiLoL 14
] M 5O bunds H9.82 o : 102100 83301y - qouy 65119 €
m > W/ . puey ‘1aaa7 - sebun|g XEZLGOL 37 yang - Ajquisssy 1ayoe1g XvZ.G0L Zz
S SO slpueH -du9  XELYEOL v 1an0Q |epag yesss L
2 e bﬂA P "ON o ‘ON "ON
590 NOILdI42S3a 1Hvd A3 NOI LdIHOS3a ldvd  A3M
SIS
W dNOYO STOHLNOD TVIINVHIIN 8 HIMOJ
H40L L LT HIGNNN 13A0N--HOLIVHL NMV1 H3dOYH
SiHdvd Hivd3y

23 C(!)ryp!:lete

,r
2y
Sy
28
i
T =
x €
e
TR



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

F -Complete .

Click Here to upgrade'to | B T B
Unlimited Pages and EXE :

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
DRIVE GROUP

Ly

oy T

(4]
“,
i)
\
x‘\
\
’ \‘
'{;‘
Q)
-4y
>
(2]
——

b sl



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

Pnr use period has ended.

B 3 CO m p ete Thank you for using

PDF Complete. |

Click Here to upgradeé e e e s
Unlimited Pages and )

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

DRIVE GROUP
KEY  PART DESCRIPTION
NO. NO.
1 109070X Keeper - Belt
2 108236X Bracket - Switch
3 17021008 Screw - Tap. Hex Hd, 10- 24 x 1/2
4 105730X Keeper < Belt, Engine
5 106732X V-Belt, Drive
6 © 19131312 Washer 13/32 x 13/16 x 12 Ga,
7 105864 X Bracket - Suspension
8 106444X Bracket - Bellcrank
9 108451X Rod Assembly « Clutch Primary
10 19131410 Washer
1 73680600 Nut = Crownlock 3/8 « 16
12 109728X Bellcrank Assembly
13 74760612 *Bolt- Hex 3/8- 16 x 3/4
14 72140606 Bolt - Rd, Hd. S, Neck 3/8- 16 x 3/4
15 19171416  Washer 17/32 x 7/8 x 16 Ga.
16 105863X Arm Assembly - Suspension = L.H.
17 9135R Retainer - Spring
18 4859 Idler = Flat
19 73220800 *Nut- Hex 1/2-13
20 106308X Trunnion = Lift Lower
21 73680800 Nut « Crownlock 1/2 - 13
22 105862X Arm Assembly - Suspension - R.H.
23 105848X Bolt = Shoulder 3/8 - 16
24 105731X Pulley < Engine

25 74770720 Bolt-Hex 7/16-20x 1- 1/4
26 10040700  “Washer = Lock 7/16
27 74760644 *Bolt- Hex 3/8-16 x 2- 3/4

28 4470J Spacer

29 106190X Clamp

30 109370X Strap = Locator

31 109368X Keeper, Belt, L.H.
32 109369X Keeper, Belt, R.H.
33 4921H Spring - Retainer

34 74760512  *Bolt, Hex 5/16 - 18 x 3/4
35 73680500 Nut, Lock 5/16 - 18
36 74760616 *Bolt- Hex 3/8+« 16 x 1
37 76020412 Pin - Cotter 1/8 x 3/4
*STANDARD HARDWARE--PURCHASE LOCALLY

N
(=]

A B [ D E F G H
@&n
3 36 23 25 34 13 14
e o SENORIENONE
2}

- ;M

-29 -



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgraf" - -

Unlimited Pages

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
STEERING, FRONT AXLE AND WHEELS

-30-



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

t use period has ended.
Thank you for using

CO m p ete PDF Complete.

Click Here to upgra o[:]

Unlimited Pages and "

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
STEERING, FRONT AXLE AND WHEELS

KEY

2
o

gom\‘mmi-bwkj—“

PART DESCRIPTION

NO.

100710L Insert - Steering Whee!

73360800 “*Nut - Hex Jam 1/2- 20

100712K Washer 17/32 x 2 - 1/4 x .160

100713N  Steering Wheel 13"

100711L Adapter - Wheel, Steering

109816X Nyliner - Snap-in

12000029 Klipring

19252016 Washer 25/32 x 1 - 1/4 x 16 Ga.

9040H Bearings - Wheel, Front

106222X Tire - 15 x 6.00 - 6 {Tubeless)

59904 Tube - Tire (not furnished with Tractor)

106732X Rim Assembly - 6" Front {Inc, 2 each Key No. 8)

65139 Stem - Valve

59192 Cap - Valve

108075X Axle Assembly - Front

74761060 Bolt=Hex 5/8-11x 3-3/4

105654 X Spindle Assembly = R.H.

76020412 Pin - Cotter 1/8 x 3/4

105715X Tie Rod

6855M Fitting - Grease

1056726X Bearing

10040600 *Lockwasher 3/8

73610600 “Nut- Hex 3/8- 24

105727X Drag Link

109556X Shaft Assembly - Steering

74580 Spacer

15544 Bushing - Steering Rod

109432X Bracket Assembly - Steering

108684X  Gear - Sector

106126X Woodruff Key 3/16 x 3/4

19212016  Washer 21/32x 1- 1/4 x 16 Ga.

2882J Drive Pin 3/16x 1

6266H Hardened Washer (1 - 3 as required)

108683X Rod - Steering

105656 X Spindie Assembly « L.H.

17490612 Screw - Hex Washer Hd, Thread
Forming Type TT 3/8 - 16 x 3/4

73901000 Nut - Lock Flange, 5/8 - 11

105725X Spacer

3366R Bearing

104590X Decal - Steering Whee!

104757X Cap - Hub, Front

278H Grease Fitting

19252616 Washer 25/32 x 1 - 5/8 x 16 Ga.

106943X Spacer - Shaft, Steering

106944 X Tube - Shaft, Steering

105664 X Support - Saddle, Front

105663X Support = Saddle, Rear

17490508 Screw = Hex Washer Thd, Rolling 5/16 - 18 x 1/2

102792X Bushing

19131416 Washer 13/32 x 7/8 x 16 Ga,

108685X Gear - Pinion

101930X Washer - Hardened

*STANDARD HARDWARE--PURCHASE LOCALLY

-31-



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

> PDF

Complete

Click Here to upgrade i

Unlimited Pages and E

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

REPAIR PARTS

TRANSAXLE AND REAR WHEEL

21

\

20 75 31



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

anbJo} ‘deng - a1ejg XL51901 €C

) ATIVOO0T ISVHOUNd-IHVMAHYH QHVANVLS, '®D 9L X 91/€L X Nw\xww%;m”@* mﬁmmwww" mm
! L X 9L - 8/€ XoH =109,  9L909LvL LL ) aye.g ‘poy - bundg X88890L 0z
o ®) gL X 8/g - L X gE/ST JeuseM 9192526l 9L 81D ¥/ X 8Z - ¥/L me_ - w_wm ZLyovoLL 9l
4| 91 = 8/€ 3ooyauaY - Msz 0090€6€L SL mwmv_m %__r_wtomw_e\_m oVM wmwmmm w ”
. leay ‘qny - de 0l 174 2
| ¥/€ X ONN 81 - om__\mg._.m a\,w Xesty 89 9L X P/ X ZE/GL UM 91Z15161 €l
W04 "pyL *PH JoyseM XaH maldg  Z1S06vLL 85 uoisiog - mc:%w X00.501L 4}
; v/€ X 9L -8/€XeH -1og,  ZL909LVL:  SS _ Lm‘t._usm..wwz xm%mm” m ”
i 9l - 8/€ HOOjUMOI] -INN  009089EL €5 t»:w nc_m s o_n_ vmw mmmmh 0 K
i v/€E-Tx9L-8/E xg.m ~Mogd,  ¥909LYVL s /€ _ N\HFS% %Ew_ mxmm%E 8 8
, ulg-3  100600C1 184 - Q0%
1, aABA - WAl 6€159 6¢e ‘8D 0L X §/E X ZE/6 1dYsEM  0LZ16061L L
! an[eA - deg 26165 8¢ a\w“mou _ ;uﬁb* 00%0001 9
i - ) ue
| ¥/ X 9L/E nwv_gﬂevwhﬁ xm&mmmm MM 104 /€ pue gg sabed mnu _Mon:r,
, "ON [8PO ‘Povus { ‘91004 a|XBSURL X99001 L
(paiinbai se 01 Z) Sv | 1 el
r D 9L X p/L - L X Nm\%N ;,%m; 91025261 Se zx o:mhmmcﬂuﬁm . MMM% m
i = bul > -
. m_xam%ﬁ_w_wv_u&m ﬂmmmmmmﬁ wm (4030B § ylIM paysiuing Jou) ail] - 8qn ) resie
5 3 9l -8/€ Wer xaH -1NN  0090SEEL e (ssaoqnt) 8- 0G'6 X 8L - 1L X892901L z
m, M W m anbio - deng XZ¥8%0L og leay | 8 - Ajquiassy wiy X801901 l
= 9\
m ,m N 'ON  "ON ‘ON  'ON
S w :W m NOILd149S3a 1dvd A3 NO!Ld140S3a 1Hvd AN
N NS
S338
IS
= o =
Q T33HM HV3YH ANV 3TIXVSNVH.L
H40L L17 H39INNN T3IAON--HOLIVHL NMVY1 H3dOH
_ SiHvd Hivdad

B3 C(!lrpu!:lete

g5
gy
S5
28
o
T =
x €
e
()



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgrai ]

Unlimited Pages

38" MOWER

USED, REFER TO REAR BAGGER OWNERS 40 39
MANUAL FOR BLADE PART NO. I { 39

&
IF REAR BAGGER ATTACHMENT IS BEING /z /
ﬁé
42



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

use period has ended.

Thank you for using

t CO m p ete PDF Complete.

Click Here to upgrac o -

Unlimited Pages ¢

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR

38" MOWER
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. NO.
1 106085X V-Belt 39 106634 X Blade, 38"
2 105689X Housing 40 19132012 Washer 13/32 x 1- 1/4 x 12 Ga.
3 8417J Runner, R.H. 141 10030600 *Washer, Lock, 3/8
4 73680600 Nut, Lock, 3/8 - 16 42 74610624 *Bolt, Hex 3/8+-24 x 1-1/2Gr. 5
5 19111216 Washer, 11/32 x 3/4 x 16 Ga. 43 108250X Spring, Ext.
6 72140505 Bolt, Carr., 5/16 - 18 x 5/8 44 108235X Rod - Clutch, Mower
7 105896 X Bracket, Deflector 45 4921H Spring - Retainer
8 5846R Nut 46 76020312 *Pin - Cotter, 3/32 x 3/4
9 106734X Spring, Deflector 47 109892X  Rock Shaft Assembly
10 1067356X Rod - Hinge 48 76020616 Pin, Cotter, 3/16 x 1
11 106736X Deflector - Shield 49 108247X Rod, Brake, Primary
12 105814X Decal 50 72140606 *Bolt, Carriage 3/8 - 16 x 3/4
13 105304X Cap 52 108243X Bracket, Pivot, R.H.
14 105662X Link, Parallel 53 108241X Bracket, Pivot, L.H.
15 105744X Pin - Hinge, Front ‘54 105857X Bracket, Susp., Rear, R.H.
16 3146R Spring - Retainer 55 108673X Bracket, Susp., Rear, L.H.
17 105872X Stop, Link .56 106578X Brake Assembly
18 105743X Pin - Hinge, Rear 57 106463X Rod, Brake, Secondary L.H.
19 74760612 *Bolt, 3/8 - 16 x 3/4 58 108249X Rod, Brake, Secondary, R.H.
20 73680500 Nut, Lock 5/16 - 18 59 106456X Bracket, Brake, Pivot
21 105659X Bracket, Lift, R.H. 60 100672K Spacer, Brake
22 105660X Bracket, Lift, L.H. 61 100673L Bracket, Support
23 72140506 *Bolt, Carriage 5/16 - 18 x 3/4 63 19111016 Washer, 11/32 x 5/8 x 16 Ga.
24 3713J Instruetion - Caution Decal 64 74760684 Bolt,3/8-16x5-1/4
25 106295X Support, Arm 65 7631J Runner, L.H.
26 105850X Stop, Deck, Front 66 19131614 Washer 13/32 x 1 x 14 Ga.
27 106975X Decal - Safety Standard 67 72140610 Bolt, Carr. 3/8-16x 1- 1/4
28 106461X Guide, Belt 68 78850 Decai - Warning
29 74760632 *Bolt 3/8-16x 2 70 19131316  *Washer 13/32 x 13/16 x 16 Ga,
30 108832X Arm, Idler Assembly 71 19141610 Washer 7/16 x 1 x 10 Ga.
31 106902X . Spacer 72 72110606 Bolt, Carriage 3/8 - 16 x 3/4
32 102403X Pulley, Idler 73 19132012 Washer 13/32x 1-1/4 x 12 Ga.
33 106513X Washer, Wear, 1/16 74 106679X Decal - Warning
34 102669X Keeper, Belt 75 76020308 Pin, Cotter 3/32 x 1/2
35 105891X Mandrel Assembly 76 72110506 Bolt, Carriage 5/16 - 18 x 3/4
36 100668L Plate, Support, Mandrel 77 74760412  Screw
37 17490612 Screw, Hex Washer Hd. 3/8 - 16 x 3/4 78 73680400  Nut
38 17490620 Screw, Hex Washer Hd. 3/8 - 16 79 109893X Washer, Special
1-1/4 *STANDARD HARDWARE--PURCHASE LOCALLY
A B Cc D E F G H ) K L M N [o)
2 @ 4
gz-‘gzsgsc %zgsﬁm 64?37?38 Ewgza 67377
®5 @20 71 = = 79
® 20 D4 @42 @ 4 =K
&)

-35.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ C

Click Here to upgra "

Unlimited Pages a

Your complimentary
use period has ended.

Thank you for using
O m p I ete PDF Complete.

TRANSAXLE

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
TRANSAXLE FOOTE--MODEL NUMBER 4150-41

ALL REPAIRS MUST BE PERFORMED BY
AN AUTHORIZED FOOTE DEALER. REFER
TO BACK COVER.

- 36 -



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to upe [ T ome L o s

Unlimited Page.

SUPPLEMENT SHEET
FOR
11 H.P. LAWN TRACTOR
MODEL NUMBER LT110FR

DISREGARD PAGE 37 IN YOUR OWNERS MANUAL AND USE THIS SHEET INSTEAD. ALWAYS USE THIS SHEET WHEN
ORDERING REPAIR PARTS FOR YOUR LAWN TRACTOR TRANSAXLE. KEEP THIS SHEET IN YOUR OWNERS MANUAL
FOR FUTURE REFERENCE.

REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT 110FR

TRANSAXLE FOOTE--MODEL NUMBER 4150-41

KEY PART DESCRIPTION KEY PART DESCRIPTION

NO. NO. NO. NoO.
1 3655-B Housing, Upper 38 3749 Washer, Plain, .758 x 1.12 x .D10
2 1360 Screw, Tapping, 1/4-20 x 1.31Lg. 38 3652 Washer, Plain, .758 x 1.12 x 015
3 3396 Screw, Tapping, 1/4 - 20 x .875Lg. 38 3693 Washer, Plain, .758 x 1.12 x 020
4 1151 Ball, Detent 38 3653 Washer, Plain, .758 x 1.12 x 025
5 3626 Spring, Detent 38 3408 Washer, Plain, .768 x 1.25 x 020
6 3623 Screw, Set 38 3732 Washer, Plain, .758 x 1.25 x 025
7 1099 Ring, Retaining 38 3184 Washer, Plain, .758 x 1.25 x .p31
8 1441 Washer, Plain, .632 x 1.00 x .020 38 3733 Wasbher, Plain, .758 x 1.25 x .035
8 1423 Washer, Plain, .632 x 1.00 x .026 38 3198 " Washer, Plain, .758 x 1.25 x .D40
8 1082 Washer, Plain, .632 x 1.00 x .031 38 3734 Washer, Plain, .758 x 1.25 x .045
8 1424 Washer, Plain, .632 x 1.00 x .036 38 3735 Washer, Plain, .758 x 1.25 x 050
8 1068 Washer, Plain, .632 x 1.00 x .041 38 3736 Washer, Plain, .758 x 1.26 x 055
8 1425 Washer, Plain, .632 x 1.00 x .046 38 3180 Washer, Plain, .758 x 1.25 x .062
8 1358 Washer, Plain, .632 x 1.00 x .050 39 3646 Gear, Spur, 12T
8 1145 Washer, Plain, .632 x 1.00 x .060 40 3637 Gear, Spur, 20T
8 1319 Washer, Plain, .632 x 1.00 x .082 41 3719 Gear, Spur, 25T
9 3312 0O-Ring 42 3683 Gear, Spur, 31T

10 1425 Washer, Plain, .632 x 1.00 x .046 43 3714 Spacer

11 1374 Key, Woodruff, No. 9 44 3657 Shaft, Drive '

12 4134 Assembly, Kit, Input Shaft (Inc. Key 45 1145 Washer, Plain, .640 x 1.00 x 060

No’s 7,8,9,11,13,14,72 & 2 each 46 3191 Seal, Felt
Key No’s 10 & 7 ) 47 3184 Washer, Plain, .758 x 1.25 x 031

13 3590 Pinion, Bevel, 14T 48 3846 Axle, L.H.

14 3624 Ring, Retaining 49 3780 Gear, Miter, 16T |

15 3625 Chain, 24 Pitches 50 3656 Ring, Retaining !

16 1542 Bearing, Flange 51 3839 Gear, Spur, 32T

17 3773 Gear, Spur, 14T 52 3840 Shaft, Cross ;

18 3631 Collar, Clutch 5:3 3781 Gear, Miter, 15T !

19 3676 Key, Ciutch 54 3845 Axle, R.H.

20 1369 Key, Woodruff, No. 3 55 4192 Ass'y., Shifter

21 3663 Shaft, Intermediate 56 3775 Cap., Support |

22 1375 Key, Woodruff, No. 61 57 3654-B Housing, Lower !

23 3627 Ring, Retaining 58 3757 Puck, Friction

24 3640 Sprocket, 18T. 59 3276 Disc, Brake

25 3841 Spacer 60 3758 Spacer

26 3786 Gear, Spur, 37T 61 4282 Assembly, Jaw, Brake

27 3422 Spacer, .630 x 1.00 x .169 62 3754 Pin, Dowel

28 3784 Gear, Spur, 30T 63 3768 Lever, Actuating

29 3783 Gear, Spur, 25T 64 3842 Bracket, Anti-Rotation

30 3741 Gear, Spur, 19T 65 3752 Spacer, .323 x .563 x 1.00 lg.

31 3715 Spacer 66 3771 Screw, Tapping, 5/16 - 18 x 2.50

32 3628 Washer, Plain, .640 x 1.37 x .061 Lg.

33 4286 Assembly, Gear, Comb, 12T & 35T 67 3760 Washer, Plain, .321 x 1.00 x 055

34 3658 Shaft, Idler 68 3847 Nut, Lock, 5/16 - 24

36 1959 Washer, Plain, .631 x 1.00 x .010 69 3789 V-Ring

36 3654 Sprocket, 9T. 70 3724 Screw, Tapping 5/16- 18 x 1.44Lg.

27 2883 Gear, Bevel, 42T *USE IN VARIOUS COMBINATIONS TO MAINTAIN

PROPER CLEARANCES

+NOT SOLD SEPARATELY--ORDER KEY NO. 12
SAVE THIS SHEET FOR FUTURE REFERENCE. |
86
SIA

110142X-11.
SUPPLEMENT SHEET FOR OWNERS MANUAL 110023X Printed in U.S|A.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgr: S

Unlimited Pages al

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
ENGINE BRIGGS & STRATTON--MODEL NUMBER 253707, TYPE NUMBER 0154-02
CYLINDER BLOCK GROUP

98 GASKET
SET

102
.38 -



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

use period has ended.

Thank you for using

t CO m p ete PDF Complete.

CIick Here to u;

Unlimited Page.

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
ENGINE BRIGGS & STRATTON--MODEL NUMBER 235707, TYPE NUMBER 0154-02

CYLINDER BLOCK GROUP

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 93158 Screw - Blower Hsg. Mtg. Sem 71 221596 Retainer - Intake Valve
2 391556 Housing - Blower 72 261462 Valve - Intake
3 19203 Puller - Flywheel 73 261185 Valve - Exhaust
4 395326 Armature Assembly (Less Trigger Coil) 74 26828 Spring - Exhaust Valve
g gg;gé? zrlgg% Coil e 75 261196 Gear - Timing
up - Screen Mtg. 76 292260 R il - v
7 220865  Washer- Spring 78 292280 B amaust Valve
8 92284 Nut - Hex 78 212296 Gear - Cam
9 93805 Screw - Sem : ;
10 222562 Screen - Flush Rotating 79 93630 R_etalner - Exhaust Valve Rotocail (2)
17 221535 Clamp - Casing 80 212359 Link - Counterweight
18 93496 Screw - Sem 81 231058 Crank - Governor
19 93572 Screw - Control Brkt. Mtg. 82 93307 Retainer - E-Ring
20 231039 Spacer - Control Brkt. Mtg. 83 93306 Cotter - Hairpin
21 396199 Plate - Gov. Contol 84 222450 Washer - Governor Crank
22 261306 Spring - Governor 85 92613 Bolt - Governor Lever
23 26157 Spring - Throttle Adjusiment 86 231082 Nut - Hex 10- 24
24 90200 Screw - Fill. Hd. 87 391733 Lever Assy. - Governor (Inc. Key
25 91920 Screw - Terminal (Fill. Hd.) No's. 85 & 86)
26 92791 Washer - Lock - Shakeproof 88 93875 Screw - Counterweight
27 66554 Collar - Insulating 89 298909 Pin - Counterweight
29 93722 Terminal - Spade 90 222299 Lock - Conn. Rod Screw
30 90576 Nut- Hex 8 - 32 91 92909 Screw - Conn. Rod
31 66068 Washer - Insulating 92 391775 Rod Assy. - Conn. (Inc. Key No's.
32 299500 Wire - Ground 90 & 91)
gg gg?é?w SLcirY\iw Governor = ol #ock : Pist%n Fi
3% 580584 Sorinig- B avernor LIbk 94 299691 ng'Gsss)y. iston - Std. (Inc. Key
38 93381 Screw - Armature Mtg. Sem 94 391286 Pin Assy. - Piston .005" O.S.
39 395492 Armature Group 95 394665 Ring Set - Piston - Std,
40 221798 Terminal - Ignition Cable 95 391781 Ring Set - Piston 010 0.S.
41 93163 Screw - Cylinder Shield Mtg. Sem 95 391782 Ring Set - Piston’ .020, "0.8.
42 222725 Cover - Cylinder Head 95 391783 Ring Set - Piston .030"' 0.S.
43 293918 Plug - Spark 96 394661 - Plston Assy. - Std. (Inc. Key No's.
44 89838 Plug - Spark - Wrench 93 & 95
45 66538 Elbow - Spark Plug 96 394662 Piston Assy. -.010"' O.S.
46 93723 Screw - Cylinder Head 96 394663 Piston Assy. - 020" 0.S.
47 261463 +Seat - Intake Valve 96 394664 Piston Assy. - .030" 0.S.
48 210940 +Seat - Exhaust Valve 97 270808 * Gasket - Crankcase Cover 1/84' thick
49 291961 +Guide - Exhaust Valve 97 270915 'Gasket Crankcase Cover .005, 'thlck
50 212300 Head - Cylinder 97 270916 * Gasket Crankcase Cover 009" thick
51 271075 * Gasket - Cylinder Head 98 391784 Sump - Oil (Inc. Key No's. 97 & 99)
52 222744 Shield - Cylinder 99 201675 Seal - Oil
83 391373 Counterweight Assembly 100 01084 Plug - Oil Drain
(Inc. Key No. 89) 101 93585 Screw - Sump Mtg. Sem
60 395705 Cylinder Assy. (Inc. Key No. 61) 102 393411 Gasket Set
61 391086 Seal - Qil 103 68838 Seal - Filler Tube
62 231055 Bushlng Gov. Crank 104 280134 Tube - Oil Filler ,
63 27803 * Gasket - Valve Cover 105 392067 Fill Group - Oil {Inc. Key No's. 103, 104,
64 280100 Tube - Breather 106, 107, 108 & 109)
65 391406 Breather Assembly 106 222502 Clamp - Oil Filler Tube
66 93394 Screw - Sem 107 93804 Screw - Clamp Mtg.
67 222698 Key - Flywheel 108 270920 Seal - Oil Filler Cap
68 392299 Crankshaft 109 391841 Cap & Dipstick - Oit Filler
70 65906 Spring - Intake Valve 110 391764 Oit Slinger, Gov. Gear & Bracket Assy.

+Specna| Tools Required to Instal!
*Included in Gasket Set - Part No. 393411

.39-



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.
Click Here to upgi a

Unlimited Pages an

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
ENGINE BRIGGS & STRATTON--MODEL NUMBER 253707, TYPE NUMBER 0154-02

CARBURETOR

55 <

N

.40 -



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

* Complete

Click Here to upgr

Unlimited Pages ¢

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

CARBURETOR
KEY  PART
NO. NO.
1 93913
2 396966
3 271591
4 93810
5 270978
6 222898
7 393725
8 393814
9 3915629
10 93621
1 94018
12 270382
13 222010
14 93499
18 390684
16 211960
17 221997
18 211712
19 261116
20 91920
21 26157
22 93043
23 299740
24 292681
25 270511
26 298707
27 222858
28 221995

ROPER LAWN TRACTOR--MODEL NUMBER LT110FR
ENGINE BRIGGS & STRATON--MODEL NUMBER 253707, TYPE NUMBER 0154-02

DESCRIPTION

Screw - Air Cleaner
Cover Group - Air Cleaner
Gasket - Air Cleaner Cover
Screw - Air Cleaner
Washer - Air Cleaner
Plate - Air Cleaner Cartridge
Cartridge - Air Cleaner
Diode & Connector
Stator - Alternator {Inc. Key No's.
8 & 10)
Screw - Sem
Screw - Sem
Washer - Choke Shaft
Valve - Choke
Screw - Throttle & Choke Valve
Mtg. Sem
Shaft & Lever - Choke
Venturi - Carburetor
+Plug - Welch
Stop - Throttle
Spring - Choke Return
Screw - Machine, Fill. Hd. 8 - 32 x 5/8
Spring - Throttle Adjustment
Pin - Throttle Stop
+Nozzle - Carburetor
+Valve Assembly - Carburetor Idle
+Gasket - Float Bow!
Float - Carburetor
Valve - Throttle
Bowl - Float

=41:

PART
NO.

230896
396574

93572

299096
222311
67218

396568
222014
231323
396501

391512
270872
93357
93984
391988

395405
394805
392134
93535

261610
299146

93053
298090
393726
93911
393749

270853
394698

+Included in Carburetor Overhaul Kit - Part No. 39469

DESCRIPTION

+Pin - Float Hinge
Body Assembly Carburetor {Inc.
Key No. 17)
Screw
+Valve - Fuel Inlet
Bracket - Carburetor
Connector - Fuel Pipe
+Valve - Needle
+Washer - Float Bowl
+Screw - Nozzle
Carburetor Assy. (Inc. Key No's. 12,
13, 14, 15, 16, 17,18, 19, 20, 21, 22,
23,24, 25, 26, 27, 28, 29, 30, 31, 32,
33, 36, 37 & 38)
Shaft & Lever - Throttle
* Gasket - Carburetor Mounting
Screw - Carburetor Mounting
Screw - Sem
Flywheel & Ring Gear Assy. - Magneto
{Inc. Key No. 47)
Cover & Shield - Starter
Motor - Starting
Gear - Ring (Inc. Mounting parts)
Screw - Sem
Link - Choke
Line - Fuel (cut'to desired length)
{Inc. Key No. 51)
Clamp - Fuel Pipe
Filter - Fuel
Body - Air Cleaner
Screw - Air Cleaner
Cleaner - Air {Inc. Key No's. 1, 2, 3,
4,5,6,7,11,53 & 54)
Gasket - Air Cleaner
Carburetor Overhaul Kit

*Included in Gasket Set - Part No. 393411



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgrac

Unlimited Pages

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

ROPER LAWN TRACTOR--MODEL LT110FR
ENGINE BRIGGS & STRATTON--MODEL NUMBER 253707, TYPE NUMBER 0154-02

STARTER - MOTOR

) 2

a3

&

. ~ s 7
5
KEY PART DESCRIPTION
NO. NO.
1 394805 Motor - Starting (Inc. Key No's. 2, 3,
4,5,6,7,8,9,10,11 & 12)
2 94003 Thru Bolt Assembly
3 93754 Roll Pin
4 391462 Retainer & Pin (Inc. Key No.l3)
5 391461 Drive Assembly (Inc. Key No's 3,
4,6&7)
6 280104 Gear

(5=

PART
NO.

391135
393826
392747
395538
395537

394856

DESCRIPTION

Clutch Assembly

Housing Assembly

Armature Assembly

Brush Assembly

End Cap Assy. Commutatog (Inc. Key
No. 10}

End Cap Assy. Drive



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
‘g CO m ete Thank you for using
p PDF Complete.
CIick Here to u

CONGRATULATIONS . ..

on your purchase of a Roper Lawn Tractor. It has been designed, engineered and manufactured to give you dependability and per-
formance. Should you experience any problem you cannot easily remedy, please contact your nearest authorized Roper dealer.
He has competent, well-trained technicians and the proper tools and parts to service or repair this unit.

Please read and retain this manual. Following the "Rules For Safe Operation', "Assembly', "Operation' and ""Maintenance"
instructions will help you achieve a long, safe, service life for: your Lawn Tractor.

LIMITED WARRANTY

Roper Corporation warrants to the original consumer purchaser that this product as manufactured is
free from defects in materials and workmanship. For a period of two (2) years from date of purchase
by the original consumer purchaser, we will repair or replace, at our option, without charge for parts
or labor incurred in replacing parts, any part which we find to be defective due to materials or wark-
manship. This warranty is subject to the following limitations and exclusions:

1. Engine Warranty: All engines on Roper"products nave a separate Warranty extended by the individ-
ual Engine Manufacturer; said Warranty must be referred to in the event of a service reqmrement

(see pages 44 and 45).

2. Transaxle/Transmission Warranty: Some Roper®products have a Transaxle/Transmission supplied
by other manufacturers, Such Transaxle/Transmissions are warranted by that manufacturer and said
Warranty must be referred to in the event of a service requirement (see back cover).

3. Battery Warranty: On products equipped with a battery, Roper®wi|! replace, without charge to you,
any battery which we find to be defective in manufacture during the first year of ownership. Bat-
tery must be maintained in accordance with instructions in the product literature.

4. The warranty period for any products used for rental or commercial purposes is limited to 90 days
from the date of original purchase.

5. This warranty applies only to products which have been properly assembled, adjusted and operated
in accordance with instructions found in product literature for your product. This warranty does
not apply to any product which has been subject to alterations, misuse, abuse, improper assembly,
installation, or delivery damages.

6. Exclusions: Excluded from this warranty are belts, blades, blade adapters, normal wear, normal ad-
justments, and normal maintenance.

7. In the event you have a claim under this warranty, you must return the product to an authorized
Roper Outdoor Power Equipment service dealer.

Should you have any unanswered questions concerning this warranty, please contact:

Roper Outdoor Power Equipment
Service Department

12052 Middleground Road
Savannah, Georgia 31419

giving the mode! number, serial number and date of purchase of your product and the name and ad-
dress of the authorized Roper dealer from whom it was purchased,

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND

IMPLIED WARRANTIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR

ROPER’'S EXPRESSED WARRANTIES. Some states do not allow the limitation of consequential

damages or limitation of how long an implied warranty may last, so the above limitations or exclusions

0 may not apply to you. This warranty gives you specific legal rights and you may have other rights
which vary from state to state.

This is a Limited Warranty within the meaning of that term as defined in the Magnuson-Moss Act of

1975, .
840712
S
TABI.E OF CONTENTS
RULES FOR SAFE OPERATION . . ................ TROUBLE SHOOTING -+« ..o oot 15
ASSEMBLY INSTRUCTIONS . . . . ... ooooeen.n. 2 OPERATION INSTRUCTIONS - MOWER . . . . ... ... .. 18
OPERATION INSTRUCTIONS - TRACTOR . . .. ....... 5  MAINTENANCE INSTRUCTIONS - MOWER .. ....... 19

MAINTENANCE INSTRUCTIONS - TRACTOR. . . ...... 8 REPAIRPARTS. .. ... ... i 23



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

